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VILAS 237

. Applicant / Khach hang : CONG TY CP SAN XUAT VLXD CACH AM CACH NHIET CAT TUONG

—

525/22 T6 Hién Thanh, P.14, Quan 10, Tp.HCM

2. Name of sample / Tén mau . Fiber Glass blanket SHI / Tdm sgi thuy tinh S.H.I

w

. Quantity / Sé lvong mau : 1 sample /méu
4. Date of receiving / Ngay nhdn mdu : June 10, 2013

5. Date of testing / Ngay ther nghiém : From/tw June 18, 2013 to / dén June 26, 2013

6. Test result / Két qua th&r nghiém . Refer as below/ Xem bén dudi
o ) @) Test method ~ Testresult
Characteristic / Tén chi tiéu Phuong phap thi nghiém | Két qua thir nghiém
6.1 Density / Khéi lvong thé tich kg/m® ASTM C167-09 245
6.2 Thermal conductivity / D6 dan nhiét (*) ASTM C518-04
Lab Environmental Conditions/ Biéu kién méi truong
e Ambient Temperature © (23£2)°C
e Relative Humidity . (50+5)%
Test Conditioning / Diéu kién thcr nghiém :
o Mean temperature :22.18°C
o Temperature Gradient : 454.15°K/m
o Thickness :4.32cm
Test Result : Thermal Conductivity Wim-K 0.0342

Note:

(a) The test was accredited 1ISO 17025:2005 by VILAS / Chi tiéu duoc cong nhan ISO 17025:2005 béi VILAS

ILAC: international Laboratory Accreditation / T chiic hop tac céng nhan Phong tht: nghiém quéc té

MRA: Mutual Recognition Arrangement / Théa uoc thira nhén Ian nhau

ILAC-MRA -VILAS: VILAS is The full member and signatory of Multial Recognition Arrangement with International Laboratory
Accreditation / VILAS la Thanh vién day dti va ky thda udc thira nhén I&n nhau véi t6 chirc céng nhdn phong thir nghiém quéc té.

(*) This test performed by SGS Taiwan / Thi nghiém thuc hién béi SGS Dai Loan

*** END OF THE REPORT ***

Signed for and on behalf of -
_SGSVi

Thay mat cong t

3GES Vietnam Ltd

| DS
e

~"Tran Van Son
Assistant Lab Manager
Industrial Services

“This document is issued by the Company subject to its General Conditions of Service printéd overleaf, available on request or accessible at
www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at
www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon_reflects the Company’s findings at the time of its intervention only and within the limits of Client’s
instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights
and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of
the law.”
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
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